GENTOS.

ENiREhEAE

Instruction Manual

TRIPOD STAND

GZ-3VU—XRA=HIRY KR

COEVIF. BHERZESEVEFVREE, T ELHDHHESTTNET, RIRHAZSZELLBHRHF#DIX. [ELL

REICBEVKIEE L, CHEAFCIE2LOER / EALOEEIZBTFBRHLIEZ.
Fle. TOHURHRAZBEAIICIREL TS L,

790 mm

1820 mm

©1)
® COHEIF GENTOS GANZ(GZ-3) YU—XEATT,
HRDBRITEDENT < F2E VN, (B8 BE. M DRE)
® TEHHHT. FIWELF TRBELTRE, 03)
EIREER T OY) 04)
® 25 RERIIET Y PR —DEEREDFICHED LI 05)
BEUBEALT RS, (G, 8. FRORE) 06)
@ ETAPLAY ROV BBF CTERLBEVTI L,
(8561, 48, FRORE)
® EBMEALEVEAERS A MFEALTIZE L,
(8561, 48, BRORR)
@ EHPRREFEHM CEATIRER. EALEVESLE
75 & THIZER LT 22 0\, (SR, iR, FHORE)

EEEDRFR
(01) GZ-BU—ZXDSA MK (BIZE)
02) A RFVR (07)
(03) MB.25mmikJL bk
04) RTUVTTv S v—
05) 75y hTvyv—
©B) 755 vk
Q7)) =AY VR

(02)

The warning line
B

Height adjustment
TIvAET—

BEATESRm: GZ-3VU—X2m

WEAGE

1. FBDOMB.25mmRILNERTU T Ty —,
TSR DvIv—ZFE>TITSTYNERRICLOHAD
BELTLIEEL,

24BDMB.25mmit/UERTU T Ty v—,
TS5V DwIv—EFE>TSA MREZE TS vk
BELTLIEELY,

3.LoWDEIEETN TS EEKKHENMD TLIEELY,

XITSTYNEERTRE BRICS A M2 E TROMITSNET,

The warning line

GENTOS CO.,LTD.
Iz MAHAEH

T110-0008 RREARKith 2 i 2-9-7

MADE IN CHINA Ver._1.0

Features and Specifications:

* Holds the light so you don't have to. Use with GZ-301/GZ-302/
GZ-302UV/GZ-303/GZ-303SU/GZ-371/GZ-372/GZ-373 lights for
convenient, hands-free lighting.

» Shine exactly where you need light. The tripod is designed with an
adjustable height.

GZ-301/GZ-302/GZ-302UV/GZ-303/GZ-303SU/GZ-371/GZ-372/GZ-373

Assembly Instructions

A WARNING: The height adjustment cannot be moved higher than
the warning line to avoid falling down.
The light must be fixed firmly to avoid the light falls down.

REF NO | DESCRIPTION
(01) Light head
(02) Light head bracket
(03) Bolt M6*25mm
(04) Spring washer
(05) Flat washer
(06) Bracket
(07) Stand

1. Insert Bolt M6*25mm (03) and attach Spring washer (04) and Flat washer (05)

to the Stand (07) and then through the Bracket (06) at the location on the
illustration diagram.

2. Fasten the Bolt M6*25mm (03) with Bracket (06) and tighten it.
3. Insert Bolt M6*25mm (03) and attach Spring washer (04) and Flat washer (05)

to the Light-head bracket (02) and then through the Bracket (06) at the location
on the illustration diagram.

4. Fasten the Bolt M6*25mm (03) with Bracket (06) and tighten it.



